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M easurement of RF Emissions from a M obile Repeater, Model No. B8001900

1.0INTRODUCTION:

1.1 DESCRIPTION OF TEST ITEM : During the period of August 30, 2004 through September 7,
2004, a series of radio interference measurements were performed on aRES Limited Mobile Repester, modd
B8001900, serid number 31, (hereinafter referred to as the test item). The tests were performed for RES
Limited of Eigin, IL.

The test item isa single channel Mobile Repesater that operates in the B00MHz Cdlular bands, 824MHz
to 849MHz and 869MHz to 894MHz or PCS hblocks A through F, 1930 through 1990 and 1850 through
1910. Thetest item hasarated gain of 50dB.

1.2 PURPOSE: The test series was performed to determine if the test item meets the technicd
requirements of FCC Part 22 for 800MHz cdllular radio and FCC Part 24 for broadband PCS..

1.3 DEVIATIONS, ADDITIONS AND EXCLUSIONS: There were no deviations, additions to,
or exclusons from the test specification during thistest sevies.

1.4 APPLICABLE DOCUMENTS: The following documents of the exact issue designated form part
of this document to the extent pecified heran:

- Federd Communications Commisson "Code of Federd Regulations”,
Title 47, Part 22, dated 1 October 2003

- Federal Communications Commission "Code of Federal Regulations’,
Title 47, Part 24, dated 1 October 2003

- Federd Communications Commission "Code of Federd
Regulations', Title 47, Part 2, dated 1 October 2003

- ANSI C63.4-2001, "American National Standard for Methods
of Measurement of Radio-Noise Emissions from Low-Voltage
Electricad and Electronic Equipment in the Range of 9 kHz
to 40 GHz"

15 SUBCONTRACTOR IDENTIFICATION: This series of tests was performed by Elite
Electronic Engineering Incorporated, of Downers Grove, Illinois. The laboratory is accredited by the Nationa
Ingtitute of Standards and Technology (NIST) under the Nationa Voluntary Laboratory Accreditation Program
(NVLAP). NVLAP Lab Code: 100278-0.

1.6 LABORATORY CONDITIONS: The temperature at the time of the test was 22°C and the
relative humidity was 21%.
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20TEST ITEM SETUP AND OPERATION:
2.1 POWER INPUT: Thetest item obtained 13.7VDC through two 1.8 meter long, unshielded power

leads.

2.2 GROUNDING: Thetest item was ungrounded during the tests.

2.3 PERIPHERAL EQUIPMENT: The following periphera equipment was submitted with the test
item:

ITEM DESCRIPTION
HP Signd Generator M/N E4432B, SIN VS39440973

The output of the Ssigna generator was connected to the test item through a 0.2 meter long coaxia cable.

2.4 MODULATION: For occupied bandwidth, band edge compliance and antenna conducted
emissons data, the test Sgnals were modulated with four different representative types of modulations: (1)
Amps (FM) 30kHz modulation, (2) Digita modulation - CDMA 1.23 MHz, (3) Digita modulaion - GSM 300
kHz and (4) Digitd modulation - TDMA 30 kHz The modulated input sgnas were supplied from an HP M/N
E4432B Signal Generator.

For radiated emissions data, the test Sgna was unmodulated.

2.5 FREQUENCY SELECTION: For pat 22 testing, one test frequency was used for each
frequency band. For the uplink frequency band al tests were performed at 824MHz, 836.5MHz and 849MHz
For the downlink frequency band dl tests were performed at 869MHz, 881.5MHz and 894MHz

For the part 24 testing, the radiated spurious emissons test, three test frequencies for both uplink and
downlink, one & the low edge of Block A, one in the middle of the low edge and the high edge, one a the high
edge of Block C were sdlected. The frequencies were one channel spacing from the low or high edge of the

frequency range edge.
The specified channd spacing used for each modulation type is shown below:
Modulation Channd Spacing
AMPS 30kHz
CDMA 1.23MHz
GSM 300kHz
TDMA 30kHz
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The specific test frequencies are designated as follows:

Engineering Test Report No. 34018-01

Modulation Low Edge High Edge Low Middle High

Type Frequency Frequency Frequency | Frequency Frequency
MHz MHz MHz MHz MHz

Downlink

RF Power Output test, Occupied Bandwidth test, Spurious Emissions at Antenna Terminal test

AMPS 83L5

CDMA 83L5

GM 83L5

TDMA 83L5

Downlink, Field Strength of Spurious Emissions test

AMPS 869 83L5 8H

CDMA 869 83L5 8H

GM 869 83L5 8H

TDMA 869 83L5 8H

Uplink

RF Power Output test, Occupied Bandwidth test, Spurious Emissions at Antenna Terminal test

AMPS 836.5

CDMA 836.5

GSM 836.5

TDMA 836.5

Uplink, Field Strength of Spurious Emissions test

AMPS 824 836.5 849

CDMA 824 836.5 849

GSM 824 836.5 849

TDMA 824 836.5 849

Downlink

RF Power Output test, Occupied Bandwidth test, Spurious Emissions at Antenna Terminal test

AMPS 1930.03 1989.97

CDMA 1931.23 1988.77

GSM 1930.3 1989.7

TDMA 1930.03 1989.97

Downlink, Field Strength of Spurious Emissions test

AMPS 1935 1955 1985

CDMA 1935 1955 1985

GSM 1935 1955 1985

TDMA 1935 1955 1985

Uplink

RF Power Output test, Occupied Bandwidth test, Spurious Emissions at Antenna Terminal test

AMPS 1850.03 1909.97

CDMA 1851.23 1908.77

GM 1850.3 1909.7

TDMA 1850.03 1909.97

Uplink, Field Strength of Spurious Emissions test

AMPS 1855 1875 1905

CDMA 1855 1875 1905

GM 1855 1875 1905

TDMA 1855 1875 1905

Page 6 of 220



m‘ Engineering Test Report No. 34018-01

2.6 RF POWER OUTPUT: The input levels were adjusted to reach the rated output levels shown

beow:
Rated Power Rated Power
dBm Watts
Uplink Downlink Uplink Downlink

Modulation
Part 22 AMPS 25 15 032 0.03
Part 22 CDMA 20 15 0.1 0.03

Part 22 GSM 25 15 032 0.03
Part 22 TDMA 25 15 032 0.03
Part 24 AMPS 25 15 032 0.03
Part 24 CDMA 25 15 032 0.03

Part 24 GSM 25 15 032 0.03
Part 24 TDMA 25 15 032 0.03

3.0 TEST EQUIPMENT:

3.1 TEST EQUIPMENT LIST: A lig of the test equipment used can be found on Table 1. All
equipment was calibrated per the instruction manuals supplied by the manufacturer.

3.2 CALIBRATION TRACEABILITY: Test equipment is maintained and cdibrated on a regular
basis. All cdibrations are tracesble to the Nationd Institute of Standards and Technology (NIST).
4.0 REQUIREMENTS, PROCEDURES AND RESULTS:

4.1 RF POWER OUTPUT MEASUREMENTS:

4.1.1 REQUIREMENTS: In accordance with paragraph 22.913, the effective radiated

power (ERP) level isdlowed up to 7 watts for mobile tranamitters.

In accordance with paragraph 24.323, mobile/portable stations are limited to 2 Watts ei.r.p. peak
power and the equipment must employ means to limit the power of the minimum necessary for successful
communications,

4.1.2 PROCEDURES: The test item was adjusted for the rated gain. The test item was
configured to measure the output for the downlink path.
@ Theinput Sgnd was set to 824MHz.
(b) Theinput Sgnd was not modulated.
(© The spectrum analyzer was connected to the output of the test item through 50 dB of attenuation and
the output of the test iterm was monitored.
(d) The amplitude of the input sgnd was adjusted until the rated output level was achieved. The output
power level was measured and recorded. The input signal level was dso recorded.
(e Steps (b) through (d) were repested separately for each frequency listed in paragraph 2.5 above.

4.1.3 RESULTS: The output power measurements are presented on pages 14 through 16.
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The remainder of the tests series was performed at these power levels. The power output complies with the
FCC requirements.

The EIRP limit does not gpply to the power output aone, but the combination of the power output and
the antenna. Compliance to the power output will be based on the syslem configuration. Therefore, the EIRP
requirement cannot be directly applied to the test item.

4.2 OCCUPIED BANDWIDTH MEASUREMENTS:

4.2.1 REQUIREMENTS:
For AMPS and TDMA modulations, paragraph 22.917(d) states that the mean power of any emisson
shall be attenuated bel ow the unmodulated carrier power (P) in accordance with the following schedule:

(@D} On any frequency removed from the carrier frequency by more than 20 kHz but not more than
45kHz: at least 26 dB.

2 On any frequency removed from the carrier frequency by more than 45 kHz but not more than
90kHz: at least 45 dB.

3 On any frequency removed from the carrier frequency by more than 90 kHz; up to the first
multiple of the carrier frequency: at least 60 dB or 43 + 10 log P dB, whichever is the lesser
attenuation.

For CDMA modulation, in accordance with paragraph 10.5.1.3 of the TIA/EIA/IS-98-A specification,

the mean power of any emisson shdl be attenuated below the unmodulated carrier power (P) in accordance
with the following schedule:

@ For offsat frequencies greater than 900kHz from the CDMA Channd center frequency: At least

2 gggffset frequencies greater than 1.98MHz from the CDMA Channel center frequency: At

least 54dB

For GSM modulation, there is no specific emisson mask. To determine compliance the output Ssgnd
must represent the input sgndl.

In accordance with Paragraph 24.238(a), on any frequency outside the authorized frequency block, the
power of any emission shdl be attenuated below the transmitter power (P) by at least 43 + 10 log(P)dB. For a
rated power leve of 0.32 watts uplink and 0.03 watts downlink, the emissons outsde of the emission
bandwidth shal be attenuated at least 38dB uplink and 28dB downlink below the transmitter power.

In the IMHz bands immediately outside and adjacent to the frequency range aresolution of &t least one
percent of the emission bandwidth shal be used. The emisson bandwidth is defined as the width of the signa
between two paints, one below the carrier center frequency and one above the carrier center frequency where
the emissions are 38dB down for uplink frequencies and 28dB down for downlink frequencies.

4.2.2 PROCEDURES: The test was performed using each of the modulation types listed in
paragraph 2.5 (AMPS, CDMA, GSM, TDMA).
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(@  Theinput Sgnd was &t separately to each of the frequencies listed in Para 2.5. The input sgnd leve
was adjusted to provide the rated level at the test item output. The reference level was recorded.

(b) Theinput Ssgnd was AMPS modul ated.

(© A spectrum andyzer was connected to the output of the test item. With a bandwidth of the spectrum
analyzer set to 300 Hz, the output of the test item was measured and recorded.

(d) The input sgnad from the sgnd generator was measured with the spectrum analyzer and recorded over
the same frequency range.

(e The modulation was changed to CDMA and steps () and (d) were repeated separately with the input
Sgna ==t to each of the frequencies listed in Para 2.5. The bandwidth of the spectrum analyzer was set
to 30kHz.

® The modulation was changed to GSM and steps (¢) and (d) were repeated separately with the input
Sggna st to each of the frequencies listed in Para 2.5. The bandwidth of the spectrum andyzer was set
to 30kHz.

(9 The modulation was changed to TDMA and steps (c) and (d) were repeated separately with the input
sgnd st to each of the frequencies listed in Para 2.5. The bandwidth of the spectrum andyzer was st
to 300Hz.

423 RESULTS: The plots of the occupied bandwidth measured with al modulations listed
above in paragraph 2.4 are presented on pages 17 through 88. The limits, shown on the plots, are referenced to
the power measured from the unmodulated carrier.

As can be seen from the data, the test item output met the occupied bandwidth requirements with the
AMPS, CDMA, GSM and TDMA modul&tions of the carrier. The sideband emissions measured & the test
item output were Smilar to the sideband emissons measured from the input Ssgnas.

4.3 SPURIOUS EMISSIONS AT ANTENNA TERMINAL:

4.3.1 REQUIREMENTS: This test determines whether the test item produces excessve
Spurious emissons.

In accordance with paragraph 22.917(e), on any frequency twice or more than twice the fundamental
frequency, the spurious emissions shdl be attenuated below the unmodulated carrier power (P) by at least 43 +
10 log (P) dB. This requirement trandates to a field strength limit of -13dBm. The peak power of the emissons
shdl be measured from 30MHz up to the 10th harmonic of the fundamenta frequency.

In accordance with Paragraph FCC 24.238, the spurious emissions shal be attenuated below the
transmitter power (P) by at least 43 + 10 log (P) dB. FCC requirements apply only to frequencies outside the
authorized frequency block. For the uplink frequencies 0.32W, the spurious emissons shdl be attenuated by a
minimum of 38dB. This requirement trandates to a limit of -13dBm. For the downlink frequencies 0.03W, the
spurious emissions shdl be attenuated by a minimum of 28dB. This requirement trandaesto alimit of -13dBm.
The pesk power of the emissons shal be measured at the antenna termind from 30MHz up to the 10th
harmonic of the fundamenta frequency.

4.3.2 PROCEDURES: In gened, this test will measure spurious emissons a the antenna
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terminals. The test was performed using each of the modulation types listed in paragraph 2.4 (AMPS, CDMA,
GSM, and TDMA).

@ The input Sgna was st to each of the frequencies listed in Para 2.5. The input sgnd level was adjusted
to provide the rated leve & the test item output.

(b) The input sgnd was AMPS modulated.

(© A spectrum andlyzer was connected to the output of the test item. The frequency span was adjusted to
cover 30MHz up to 1GHz. With a bandwidth of the spectrum andyzer set to 100 kHz, the output of
the test item was measured and recorded.

(d) The frequency span was adjusted to cover 1GHz up to 20GHz. With a bandwidth of the spectrum
anadyzer st to IMHz, the output of the test item was measured and recorded. This range covers up
through the 10th harmonic.

(e Steps (¢) and (d) were repested with the input Sgna's modulation set to CDMA.

® Steps (¢) and (d) were repeated with the input signas modulation set to GSM.

()] Steps () and (d) were repeated with the input Signa's modulation set to TDMA.

4.3.3 RESULTS: The plots of the antenna conducted output measurements are presented on
pages 88 through 184. As can be seen from the data, the test item did not produce spurious emissionsin excess
of the -13dBm limit.

44 FIELD STRENGTH OF SPURIOUSEMISSIONS:
4.4.1 PRELIMINARY RADIATED MEASUREMENTS:

4.4.1.1 REQUIREMENTS: Because emisson levelsin the open field may be masked
by interference from sources other than the test item, preliminary radiated measurements are first performed in
the low ambient environment of a shielded enclosure. The radiated emissons from the test item were first
measured using pesk detection. This data was then automatically plotted

4.4.1.2 PROCEDURES: All prdiminary tests were performed in a 32ft. x 20ft. x 18ft.
hybrid ferrite-tile/anechoic absorber lined test chamber. The wals and celling of the shielded chamber are lined
with ferrite tiles. Anechoic absorber materid isingdled over the ferrite tile. The floor of the chamber isused as
the ground plane. The chamber complies with ANSI C63.4 2001 for site attenuation.

The shidlded enclosure prevents emissons from other sources, such as radio and TV dations from interfering

with the measurements. All powerlines and signd lines entering the enclosure pass through filters on the

enclosure wal. The powerline filters prevent extraneous signas from entering the enclosure on these leads.

The test was performed using each of the modulation types listed in paragraph 2.5.

@ The preliminary measurements were performed with the test item operating separately with the input
dgnad st to each of the frequencies listed in Para 2.5 with the input 9gnd unmodulated. The
broadband measuring antennas were positioned a a3 meter distance from the test item. The frequency
range from 30MHz to 18GHz was investigated. The readings were taken with a pesk detector function
and recorded.

4.4.1.3 RESULTS: The preiminary plots are presented on pages 185 through 208.
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Factors for the antennas and cables were added to the data before it was plotted.
This data is only presented for a reference, and is not used as officid data. All sgnificant rediated
emissions were subsequently measured at an open fidd test Site.
442 FINAL RADIATED EMISSIONS:

4.4.2.1 REQUIREMENTS: In accordance with paragraph 24.238, on any frequency
twice or more than twice the fundamenta frequency, the emissons shdl be attenuated below the transmitter
power (P) by at least 43 + 10 log (P) dB. This requirement trandates to a minimum attenuation of 38dB for the
uplink frequencies and 28dB for the downlink frequencies. The peak power of the emissons shdl be measured
from 30MHz up to the 10th harmonic of the fundamenta frequency.

4.4.2.2 PROCEDURES: Find open fidd measurements were performed in a 32ft. X
20ft. x 18ft. hybrid ferrite-tile/anechoic absorber lined test chamber. The walls and celling of the shieded
chamber are lined with ferrite tiles. Anechoic absorber materid is inddled over the ferite tile. The floor of the
chamber is used as the ground plane. The chamber complies with ANSI C63.4 2001 for site attenuation.
Thefina open field emisson test procedure is as follows:

a) The test item was placed on a 0.8 meter high norconductive stand at a 3 meter test distance from the
receive antenna.

b) The antenna output of the test item was terminated in 50 ohmsfor the tests.

) A double ridged waveguide antenna was placed on an adjustable height antenna mast 3 meters from the
test item for emission measurements.

d) Detected emissons were maximized at each frequency by rotating the test item and adjusting the recelve
antenna height and polarization.

€) The maximum meter reading was recorded. Measurement BW was 1 MHz and Video of 3MHz. Peak
readings were recorded. No averaging methods or corrections were applied.

f) Measurements were performed with the input Sgnal unmodulated.

0 Measurements were performed separately at each frequency used during the preliminary measurements.

The equivaent power into a dipole antenna was determined from the field intendty levels measured a 3
meters using the subgtitution method. To determine the emisson power another tuned dipole antenna or double
ridged waveguide antenna was set in place of the test item and connected to a calibrated Sgna generator. The
output of the sgnd generator was adjusted to match the received leved a the spectrum analyzer. The signd level
was recorded. The reading was corrected to compensate for cable loss, as required, and when the ridged
waveguide antenna was used increased by the difference in gain between the dipole and the waveguide antenna.

4423 RESULTS OF OPEN FIELD RADIATED TEST: The find open fidd
radiated levels are presented on pages 209 through 220. The radiated emissions were measured through the

10th harmonic. All emissions measured from the test item were within the specification limits.
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5.0 CONCLUSION:

It was found that the RES Limited Mobile Repeater, modd B8001900, Serial No. 31, complies with
the RF Power Output, the Occupied Bandwidth, the Spurious Emissons a Antenna Termind, and the Field
Strength of Spurious Emissions requirements of the 800MHz Cellular band of FCC Part 22 and the Broadband
PCS band of FCC Part 24.

6.0 CERTIFICATION:
Elite Electronic Engineering Incorporated certifies that the information contained in his report was

obtained under conditions which meet or exceed those specified in the test specification.

The data presented in this test report pertains only to the test item at the test date as operated by RES
Limited personndl. Any eectrica or mechanica modification made to the test item subsequent to the specified
test date will serveto invaidate the data.and void this certification.

7.0 ENDORSEMENT DISCLAIMER:
This report must not be used to claim product endorsement by NVLAP or any agency of the US Government.
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TABLE |: TEST EQU PMENT LI ST

Engineering Test Report No. 34018-01

ELI TE ELECTRON C ENG | NC Page: 1
Eq | D Equi pnent Description Manuf act ur er Model  No. Serial No. Frequency Range Cal Date Cal Inv Due Date
Equi prent Type: ACCESSCR ES, M SCELLANECUS
XZG3 ATTENUATOR SWTCH DR VER  HEW.ETT PACKARD 11713A 2421A03059  --- N A
Equi prent Type: AMPLI FI ERS
APK3  PREAMPLI FI ER AQ LENT TECHNCL 8449B 3008A01593  1-26.5G& 05/ 10/ 04 12 05/ 10/ 05
Equi prent Type: ANTENNAS
NTAO Bl LOG ANTENNA CHASE EMC LTD. BI LOG CBL611 2057 0.03-2GZ 07/12/04 12 07/ 12/ 05
NWFO R DGED WAVE GU DE EMOO 3105 2035 1-12. 4G 01/05/ 04 12 01/ 05/ 05
NWO R DGED WAVE GU DE TENSCR 4105 2081 1-12. 4G 09/ 05/ 04 12 09/ 05/ 05
NWO R DEED WAVE GU DE AEL H1498 153 2-18G1 09/ 05/ 04 12 09/ 05/ 05
NW1 R DEED WAVE GU DE AEL H1498 154 2-18G1Z 09/ 05/ 04 12 09/ 05/ 05
Equi prent Type: OONTRCLLERS
CDD2  COMPUTER HEW.ETT PACKARD DA171A#ABA  US61654645 - -- N A
OVAO  MULTI - DEVI CE OONTRCLLER EMOO 2090 9701- 1213 --- N A
Equi prent Type: PR NTERS AND PLOTTERS
HRE1 LASER JET 5P HEW.ETT PACKARD C3150A UsSHB061052  --- N A
Equi prent Type: RECEl VERS
RBAO EM TEST RECEl VER RODE & SCHWARZ ESI B26 100145 20HZ- 26. 5G#Z 03/ 14/03 18 09/ 14/ 04
RAC2 SPECTRUM ANALYZER HEW.ETT PACKARD 85660B 3638A08770  100HZ- 22G#&Z 02/10/04 12 02/ 10/ 05
RACD RF PRESELECTCR HEW.ETT PACKARD 85685A 3010A01205  20HZ-2GHZ 02/11/04 12 02/ 11/ 05
RAF4  QUASI PEAK ADAPTER HEW.ETT PACKARD 85650A 2043A00320 0. 01- 1000MHZ 02/11/04 12 02/ 11/ 05
Equi pnent Type: S| GNAL GENERATCRS
GBX1 SYNTHES| ZED SWEEPER HEW.ETT PACKARD 83630A 3420A00857  10MHZ- 26. 5CGHZ NOTE 1
Cal. Interval: Listed in Mnths [/Q Initial Only NA Not Applicable

Note 1: For the purpose of this test, the equi pment was calibrated over the specified frequency range, pulse rate, or

nodul ation prior to the test or nonitored by a calibrated instrunent.
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MANUFACTURER RES Lt d.

MODEL B8001900 Mbobil e Repeater

S/'N 31

SPECI FI CATI ON FCC- 22 RF Power CQut put

DATE August 30, 2004

NOTES Al'l nodul ati ons
836. 5 AMPS 25 0. 32
836. 5 CDVA 20 0.1
836. 5 GSM 25 0. 32
836. 5 TDVA 25 0. 32
881.5 AMPS 15 0. 03
881.5 CDVA 15 0. 03
881.5 GSM 15 0.03
881.5 TDVA 15 0.03
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MANUFACTURER RES Limted

MODEL B8001900

S/'N 31

SPECI FI CATI ON FCC- 24 RF Power CQut put

DATE Sept enber 3, 2004

NOTES AMPS (FM) & CDVA Mbdul ati on

1850. 03 --- AMPS 25 - - - 0.3 ---

1909. 97 --- AMPS 25 --- 0.3 ---
- - - 1855. 00 AMPS 25 --- 0.3 ---
--- 1875. 00 AMPS 25 - - - 0.3 - - -
- - - 1905. 00 AMPS 25 - - - 0.3 - - -

1930. 03 - - - AMPS - - - 15 - - - 0.03

1989. 97 - - - AMPS - - - 15 - - - 0.03
- - - 1935. 00 ANMPS --- 15 --- 0.03
- - - 1955. 00 AMPS --- 15 --- 0.03
- - - 1985. 00 AMPS - - - 15 - - - 0.03

1851. 23 --- CDVA 25 - - - 0.3 - - -

1908. 77 --- CDVA 25 - - - 0.3 - - -
--- 1855. 00 CDVA 25 - - - 0.3 - - -
--- 1875. 00 CDVA 25 - - - 0.3 - - -
- - - 1905. 00 CDVA 25 - - - 0.3 - - -

1931. 23 --- CDVA --- 15 --- 0.03

1988. 77 - - - CDVA --- 15 - - - 0.03
- - - 1935. 00 CDVA --- 15 --- 0.03
--- 1955. 00 CDVA --- 15 - - - 0.03
- - - 1985. 00 CDVA - - - 15 - - - 0.03
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Engineering Test Report No. 34018-01

MANUFACTURER RES Limted

MODEL B8001900

S/'N 31

SPECI FI CATI ON FCC- 24 RF Power CQut put

DATE Sept enber 3, 2004

NOTES GSM & TDMA Modul ati ons

1850. 30 --- GSM 25 --- 0.3 ---

1909. 70 --- GSM 25 --- 0.3 ---
--- 1855. 00 GSM 25 --- 0.3 ---
--- 1875. 00 GSM 25 --- 0.3 ---
--- 1905. 00 GSM 25 --- 0.3 ---

1930. 30 --- GSM --- 15 --- 0.03

1989. 70 --- GSM --- 15 --- 0. 03
--- 1935. 00 GSM --- 15 --- 0. 03
--- 1955. 00 GSM --- 15 --- 0.03
--- 1985. 00 GSM --- 15 --- 0.03

1850. 03 --- TDVA 25 --- 0.3 ---

1909. 97 --- TDVA 25 --- 0.3 ---
--- 1855. 00 TDVA 25 --- 0.3 ---
--- 1875. 00 TDVA 25 --- 0.3 ---
--- 1905. 00 TDVA 25 --- 0.3 ---

1930. 03 --- TDVA --- 15 --- 0.03

1989. 97 --- TDVA --- 15 --- 0.03
--- 1935. 00 TDVA --- 15 --- 0.03
--- 1955. 00 TDVA --- 15 --- 0. 03
--- 1985. 00 TDVA --- 15 --- 0. 03
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Engineering Test Report No. 34018-01

RBW 300 Hz RF Att 10 dB
Ref Lvl VBW 3 kHz
-20 dBm SWT 11.5 s Unit dBm
—20
-30
-40
-50]
1MAX
. 7zl ZedEe
—_— — —
=70
. /S| Y58,

-90

=100

i,

=110

d

Ladbibuh o af K}Qﬂb w
gy

o ot

—120l

Center 881.5 MHz 20 kHz/
Date: 30.AUG.2004 14:51:17
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 22 Occupied Bandwidth
Test Mode Tx @ 881.5MHz AMPS
Date August 30, 2004
Notes Output (50dB External Pads)

Span 200 kHz

INL
iMa
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 300 Hz RF Att 10 dB
—-41.75 dBm VBW 3 kHz
881.49619238 MHz SWT 11.5 s Unit dBm
-30
—40| v
=50
1VIEW
2MAX
-70|
-80|
-90|
-100 I w B
-110| H
~120
Center 881.5 MHz 20 kHz/ Span 200 kHz
Date: 30.AUG.2004 14:53:48
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 881.5MHz AMPS
Date o August 30, 2004
Notes : Output CW vs. Mod (50dB External Pads)

IN1
iMa
2MA
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Engineering Test Report No. 34018-01

RBW 300 Hz RF Att 10 dB
Ref Lvl VBW 3 kEz
—-20 dBm SWT 11.5 s Unit <dBm
-20
[ 2 ]
-30
SGL
-40
-50 N1
iMAX iMA

—~70

—~80

AL,
P TR STTP FTTHAY LA 1L S T

=110

-120l

Center 881.5 MHz 20 kHZ/ Span 200 kHz
Date: 30.AUG.2004 14:57:24
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 881.SMHz AMPS
Date : August 30, 2004
Notes : Input (50dB External Pads)
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Engineering Test Report No. 34018-01

RBW 300 Hz RF Att 10 dB
Ref Lvl VBW 3 kHz
-20 dBm SWT 11.5 s Unit dBm
-20,
=30
-4
. Zedfe Zed5
=t T
1inax]
~60
-
~70 9«4[‘4 95:£Bo

~90|

=109

~110

UM rantufn

—~12z0l

Center 836.5 MHz 20 kHz/
Date: 31.AUG.2004 08:33:17
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz AMPS
Date August 31, 2004
Notes Output (50dB External Pads)

Span 200 kHz

IN1
iMA
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 300 Hz RE Att 10 dB
Ref Lvl -52.46 dBm VBW 3 kHz
-20 dBm 836.50020040 MHz SWT 11.5 s Unit dBm
~20,
- 30
S6L
-40
~50 INL
1MAX iMa
2VIEW 2MA
-60
-70

-80

~100| - |

L TLNTH T

~120l

Center 836.5 MHz 20 kHz/ Span 200 kHz
Date: 31.AUG.2004 08:31:22
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz AMPS
Date : August 31, 2004
Notes : Output CW vs. Mod (50dB External Pads)
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Engineering Test Report No. 34018-01

Marker 1 [T1) RBW 300 Hz RF Att 10 dB

Ref Lvl -87.01 dBm VBW 3 kHz

~20 dBm 836.49619238 MHz SWT 11.5 s Unit dBm
=20y
=30
-40
=50

1MAX
-60]
-70]
-80|

y
=90
=100 ¥ I |
Wmmwwrww“lr Sy wMLMWMMﬂMN

~110]
—120l

Center 836.5 MHz 20 kHz/
Date: 31.AUG.2004 08:36:27
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz AMPS
Date : August 31, 2004
Notes : Input (50dB External Pads)

Span 200 kHz

IN1
imMa
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl -46.66 dBm VBW 100 kHz
—20 dBm 881.51503006 MHz SWT 14 ms Unit dBm
-20

-30]

-40|

Sirsopyhi
- Lvimw [2 W\ 1un
I i
sse] A Lo

AR PV

=100

;

-110]

—~120l

Center 881.5 MHz 500 kHZ/ Span 5 MHz
Date: 31.AUG.2004 09:24:00
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 881.5MHz CDMA
Date : August 31, 2004
Notes : Output (50dB External Pads)
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl -46.66 dBm VBW 100 kHz
-20 dBm 881.51503006 MHz SWT 14 ms Unit dBm
~20

-30]

o T 1 N
I
, |

~80

-100

-110

~120l

Center 881.5 MHz 500 kBz/ Span 5 MHz
Date: 31.AUG.2004 09:22:07
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 881.5MHz CDMA
Date : August 31, 2004
Notes : Output CW vs. Mod (50dB External Pads)
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 30 kHz RF Att 10 dB
@Ref Lvl -86.63 dBm VBW 100 kHz
—-20 dBm 881.51503006 MHz SWT 14 ms Unit dBm
-20
~30|
40|
- 50| INL
1VIEW iMA
- 60|
=70
-80|
_oofualiuly P e e L T . WA b,
=100
~110|
120
Center 881.5 MHz 500 kHz/ Span 5 MHz
Date: 31.AUG.2004 09:25:36
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 881.5MHz CDMA
Date : August 31, 2004
Notes : Input (50dB External Pads)
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 30 kHz RF Att 0 dB
Ref Lvl -40.93 dBm VBW 30 kHz
-20 dBm 836.62525050 MHz SWT 14 ms Unit dBm
~20

-30|

-40|

il JM’W\

e 4248 . } ‘ ) 925

SYd4 W VW SYels-
el

W \}V\
-110
—120
Center 836.5 MHz 500 kHz/ Span 5 MHz
Date: 13.SEP.2004 09:28:43
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz CDMA
Date : August 31, 2004
Notes : Output (50dB External Pads)
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 30 kHz RF Att
Ref Lvl -44.21 dBm VBW 30 kHz
-20 dBm 836.65531062 MHz SWT 14 ms Unit
~20,
-30
_s0 JM
1VIEW
2VIEW
-60
~70 uh}ﬁ/ I kﬂthm
-80) } I Pl&ﬂmkﬂj&vﬁ
-90| ﬁnﬂﬂv ’ \ hﬁ‘
_100] | L4 .MMN' \’\»\l L o |\.A“
LT o A VAL
-110]
~120]

Center 836.5 MHzZ 500 kHz/
Date: 13.SEP.2004 10:11:31
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz CDMA
Date September 13, 2004
Notes

Output CW vs. Mod (50dB External Pads)

Span 5 MHz

IN1
1MA
2MA
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Marker 1 [T1] RBW 30 kHz RE Att 10 dB
Ref Lvl -86.53 dBm VBW 100 kHz
-20 dBm 836.51002004 MHz SWT 14 ms dBm
-20,
- 30
-40
-50
1VIEW
-60
-70
-80
W PN I l.m‘w Whll AV
a4 RSA'AVAAA o) GOy MY, 4 vVRY
~100
-110
—120l

Center 836.5 MHz 500 kHz/
Date: 31.AUG.2004 09:10:51
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz CDMA
Date : August 31, 2004
Notes Input (50dB External Pads)

Span 5 MHz

Engineering Test Report No. 34018-01

INL
iMa
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Engineering Test Report No. 34018-01

RBW 30 kHz RF Att 10 dB
®Ref Lvl VBW 100 kHz
-20 dBm SWT 6 ms Unit dBm
-20
=30
s |
=50 / \
1VIEW / \
—-60|
=70
/
S Mg Nnadony WW\H \waww
=100
=110
—~120l
Center 881.5 MHz 200 kHz/ Span 2 MHz
Date: 31.AUG.2004 09:02:30
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 22 Occupied Bandwidth
Test Mode Tx @ 881.5MHz GSM
Date August 31, 2004
Notes Output (50dB External Pads)

IN1
1MA
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@ Ref Lvl

-20 dBm
~20

Engineering Test Report No. 34018-01

Marker 1 [T2] RBW 30 kHz RF Att 10 dB
—-35.40 dBm VBW 100 kHz
881.50020040 MHz SWT 6 ms Unit dBm

=50

1VIEW
2VIEW
-60|

-70

-80

—100|

el T s

% A hlAA

LAY MPA I eV

=110

-120l

Center 881.5 MHz 200 kHz/
Date: 31.AUG.2004 09:00:32
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 22 Occupied Bandwidth
Test Mode Tx @ 881.5MHz GSM
Date August 31, 2004
Notes Output CW vs. Mod (50dB External Pads)

Span 2 MHz

IN1
iMa
2MA
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Engineering Test Report No. 34018-01

RBW 30 kHz RF Att 10 B
Ref Lvl VBW 100 kHz
~20 dBm SWT 6 ms Unit dBm
-20,
-30|
-40|
=50 INL
1MAX iMa

-60

— sofa AR s nvjx.m.»’dht\il\f\’ww‘m A AN AU A iy aspaip

-100|

-110]

—120l

Center 881.5 MHz 200 kHzZ/ Span 2 MHz
Date: 31.AUG.2004 08:58:06
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode  : Tx @ 881.5MHz GSM
Date : August 31, 2004
Notes : Input (50dB External Pads)
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl -24.01 dBm VBW 100 kHz
—20 dBm 836.51002004 MHz SWT 6 ms Unit dBm

. e
AR

IN1
1VIEW j 1MA
- 60|

[ \

-100

-110

—120l

Center 836.5 MHz 200 kHz/ Span 2 MHz
Date: 31.AUG.2004 09:07:16
Manufacturer : RES Ltd.
Model No. : B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz GSM
Date : August 31, 2004
Notes : Output (50dB External Pads)
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 30 kHz RF Att 10 dB
-24.01 dBm VBW 100 kHz
836.51002004 MHz SWT 6 ms dBm

("

[

[

1VIEW
2VIEW

ARIRER

~110

—-120

Center 836.5 MHz 200 kHz/
Date: 31.AUG.2004 09:05:09
Manufacturer : RES Ltd.
Model No. : B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz GSM
Date : August 31, 2004
Notes : Output CW vs. Mod (50dB External Pads)

Span 2 MHz

IN1
1MA
2MA
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 30 kHz RF Att 10 dB

Ref Lvl —-81.53 dBm VBW 100 kHz

-20 dBm 836.51002004 MHz SWT 6 ms Unit dBm
- 20,
-30
-40
-50

1VIEW
-60
-70
-80 L

[N N A g il AJ‘IrM ' |

-50jl A 3 . T W
~100]
-110
—120l

Center 836.5 MHz 200 kHz/
Date: 31.AUG.2004 09:08:59
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz GSM
Date August 31, 2004
Notes Input (50dB External Pads)

Span 2 MHz

INLl
1iMa
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Engineering Test Report No. 34018-01

RBW 300 Hz RF Att 10 dB
Ref Lvl VBW 3 kHz

-20 dBm SWT 11.5 s Unit dBm
-20

-30

-40|

-50 "U“..w t INL

1MAX iMa
BedSe Ze dS

e Ys /4 . tl 9(!5«.

¢

¢

-90]

—120l

Center 881.5 MHz 20 kHz/ Span 200 kHz
Date: 31.A0G.2004 08:52:08
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 881.5MHz TDMA
Date : August 31, 2004
Notes : Output (50dB External Pads)
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Engineering Test Report No. 34018-01

Marker 1 [T2) RBW 300 Hz RF Att 10 dB
-35.11 dBm VBW 3 kHz
881.50020040 MHz SWT 11.5 s Unit dBm

-30|

-50

1MAX
2VIiEW
- 60|

-90

-100

B

\\Mll

Byt

-110

—120

Center 881.5 MHz 20 kHz/
Date: 31.AUG.2004 08:50:21
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 22 Occupied Bandwidth
Test Mode Tx @ 881.5MHz TDMA
Date August 31, 2004
Notes Output CW vs. Mod (50dB External Pads)

Span 200 kHz

IN1
1MA
2MA
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@ Ref Lvl

-20

Engineering Test Report No. 34018-01

-30

—40

—50]

RBW 300 Hz REF Att 10 dB
VBW 3 kHz
-20 dBm SWT 11.5 s Unit dBm
iMax

-60

=100

-110

-120l

Center 881.5 MHz 20 kHz/ Span 200 kHz
Date: 31.AUG.2004 08:55:00
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 22 Occupied Bandwidth

Test Mode
Date
Notes

Tx @ 881.5MHz TDMA
August 31, 2004
Input (50dB External Pads)

INL
imMA
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‘ Engineering Test Report No. 34018-01

RBW 300 Hz RF Att 10 dB
Ref Lvl VBW 3 kHz

—-20 dBm SWT 11.5 s Unit dBra
-20,

. ki,
2Cd8¢ .( \ Ze JJL

p———f IN1
1vigw { \ 1MA

K5, ’j \a Y oBe

=70

-80| /%IUIVA"'J mw’m

=90

{‘MW WM
iy

Wl

-110|

-120l

Center 836.5 MHz 20 kHz/ Span 200 kHz
Date: 31.AUG.2004 08:45:20
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz TDMA
Date : August 31, 2004
Notes : Output (50dB External Pads)
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Engineering Test Report No. 34018-01

RBW 300 Hz RF Att 10 dB
Ref Lvl VBW 3 kHz
—20 dBm SWT 11.5 s Unit dBm
-20,
=30
a WL
-50 I/ w\
1VIEW
2MAX

- 60

-80

W

kA
WHR

i

-100

iy

=110

prw\w‘w A T

~120l

Center 836.5 MHz 20 kHz/
Date: 31.AUG.2004 08:42:58
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz TDMA
Date August 31, 2004
Notes Output CW vs. Mod (50dB External Pads)

Span 200 kHz

IN1
iMA
2MA
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 300 Hz RF Att 10 4B
Ref Lvl -92.62 dBm VBW 3 kHz
~-20 dBm 836.49619238 MHZ SWT 11.5 s Unit dBm

-20

-39

-40

=50

1MAX

-60

~-70

-80

-90

~100

fata)

~110

WWWW«WJ 4

WA o ady

—120l

Center 836.5 MHz 20 kHz/
Date: 31.AUG.2004 08:39:33
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 22 Occupied Bandwidth
Test Mode Tx @ 836.5MHz TDMA
Date August 31, 2004
Notes Input (50dB External Pads)

Span 200 kHz

INl
iMa
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 300 Hz RF Att 10 dB

Ref Lvl -53.06 dBm VBW 300 Hz

-20 dBm 1.85003026 GHz SWT 11.5 s Unit dBm
~20,
~30|
-40
-50 1

1VIEW )
-60) —

7/ Sl

~70
-80|

JU

=110

Pofpoon bty

-120

Center 1.85 GHz 20 kHz/
Date: 31.AUG.2004 13:29:29
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 24 Bandedge Compliance
TestMode Tx @ 1850.03MHz AMPS
Date : August 31, 2004
Notes : Output (50dB External Pads)

Span 200 kHz

IN1l
iMA
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Marker 1 [T1] RBW 300 Hz
Ref Lvl —-53.06 dBm VBW 300 Ez

-20 dBm
- 20,

1.85003026 GHz SWT 11.5 s

Engineering Test Report No. 34018-01

RF Att 10 dB

Unit dBm

-50

1VIEW
2VIEW
-60

-80)

-1090

=110

—120l

Center 1.85 GHz

20 kHz/

Date: 31.AUG.2004 13:27:22

Manufacturer :
Model No.
Serial No.

Test

Test Mode
Date

Notes

RES Ltd.

B8001900 Mobile Repeater

31

FCC 24 Bandedge Compliance

Tx @ 1850.03MHz AMPS

August 31, 2004

Output CW vs. Mod (50dB External Pads)

Span 200 kHz

IN1
iMa
2MA
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 300 Hz RF Att 10 dB
Ref Lvl -97.71 dBm VBW 300 Hz
-20 dBm 1.85003026 GHz SWT 11.5 s Unit dBm
-20,
-30
-40
- 50|
1VIEW

-60

-70

~80|

-90|

-100

NN TP

gl ""'WW“L’W[» [

~110|

?—-—1”

pebuslyihpiol

—120l

Center 1.85 GHz 20 kHz/
Date: 31.AUG.2004 13:31:18
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 24 Bandedge Compliance
Test Mode Tx @ 1850.03MHz AMPS
Date August 31, 2004
Notes Input (50dB External Pads)

Span 200 kHz

IN1
iMa
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 300 Hz RF Att 10 dB

Ref Lvl -92.08 dBm VBW 300 Hz

-20 dBm 1.90997094 GHz SWT 11.5 s Unit dBm
—-20,
-30
-40
=50 IN1

1VIEW 1MA
-60|

= V3t~

-70|

-89

-80

~100] } l

gy LT T T ey

-120l

Center 1.91 GHz 20 kHz/ Span 200 kHz
Date: 31.AUG.2004 13:38:18
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 24 Bandedge Compliance
Test Mode Tx @ 1909.97MHz AMPS
Date : August 31, 2004
Notes : Output (50dB External Pads)
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Engineering Test Report No. 34018-01

Marker 1 [T1] RBW 300 Hz RF Att 10 dB
—-92.08 dBm VBW 300 Hz
1.90997094 GHz SWT 11.5 s Unit dBm
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1VIEW
2VIEW
-60|

-950

=110
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W
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—
——]

—120i

Center 1.91 GHz 20 kHz/ Span 200 kHz
Date: 31.AUG.2004 13:36:31
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 24 Bandedge Compliance
Test Mode Tx @ 1909.97MHz AMPS
Date : August 31, 2004
Notes : Output CW vs. Mod (50dB External Pads)

IN1
iMa
2MA
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- 20,

Engineering Test Report No

Marker 1 [T1] RBW 300 Hz RF Att 10 dB
Ref Lvl -105.45 dBm VBW 300 Hz
-20 dBm 1.90997094 GHz SWT 11.5 s Unit dBm
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1vVIEW

INl
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~100|

it gt

-110

NN R AN FO BT Ao

~120|

Center 1.91 GHz 20 kEHz/ Span 200 kHz
Date: 31.AUG.2004 13:40:18
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 24 Bandedge Compliance
Test Mode Tx @ 1909.97MHz AMPS
Date August 31, 2004
Notes Input (50dB External Pads)

. 34018-01
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Engineer

Marker 1 [T1] RBW 300 Hz RF Att 10 dB
-96.86 dBm VBW 300 Hz
1.93003106 GHz SWT 11.5 s Unit dBm
=30
-40|
=50
1VIEW
=60 e
/38

—80
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SLTYRNCIRYIN] TR ANEIYY ST Y

-110

J"vawm

~120l

Center 1.93 GHz 20 kHZ/
Date: 31.AUG.2004 14:19:57
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 24 Bandedge Compliance
Test Mode Tx @ 1930.03MHz AMPS
Date : August 31, 2004
Notes : Output (50dB External Pads)

Span 200 kHz

ing Test Report No. 34018-01

INl
iMa
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Marker 1 [T1] RBW 300 Hz RF Att 10 dB
Ref Lvl -96.86 dBm VBW 300 Bz
-20 dBm 1.93003106 GHz SWT 11.5 s Unit dBm
-20,
-30
-40|
~50|
1VIEW
2VIEW
- 60|
=70
~80
-90
rLil
-110
—120

Center 1.93 GHz

20 kHz/

Date: 31.AUG.2004 14:18:18

Manufacturer :
Model No.
Serial No.

Test

Test Mode
Date

Notes

RES Ltd.

B8001900 Mobile Repeater

31

FCC 24 Bandedge Compliance

Tx @ 1930.03MHz AMPS

August 31, 2004

Output CW vs. Mod (50dB External Pads)

Span 200 kHz

IN1
iMa
2MA
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Engineering Test Report No. 34018-01

Marker 1 [T1) RBW 300 Hz RF Att 10 dB
Ref Lvl -105.30 dBm VBW 300 Hz
-20 dBm 1.93003106 GHz SWT 11.5 s Unit dBm
_20
~30
_40|
=59 IN1
1VIEW iMa

~-690

~80

-990|

1
T I O OV Y L L St P

-110;

—120

Center 1.93 GHz 20 kHz/ Span 200 kHz
Date: 31.AUG.2004 14:21:34
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 24 Bandedge Compliance
Test Mode Tx @ 1930.03MHz AMPS
Date : August 31, 2004
Notes : Input (50dB External Pads)
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Marker 1 [T1) RBW 300 Hz RF Att 10 4B

Ref Lvl -61.65 dBm VBW 300 Hz

-20 dBm 1.98997014 GHz SWT 11.5 s Unit dBm
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Center 1.99 GHz 20 kHz/ Span 200 kHz
Date: 31.AUG.2004 14:15:49
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 24 Bandedge Compliance
Test Mode Tx @ 1989.97MHz AMPS
Date : August 31, 2004
Notes : Output (50dB External Pads)
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Marker 1 [T1] RBW 300 Ez RF Att 10 dB
Ref Lvl -61.65 dBm VBW 300 Hz
-20 dBm 1.98997014 GHz SWT 11.5 s Unit dBm
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Date: 31.AUG.2004 14:14:10
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 24 Bandedge Compliance
Test Mode Tx @ 1989.97MHz AMPS
Date : August 31, 2004
Notes : Output CW vs. Mod (50dB External Pads)
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RES Ltd.

B8001900 Mobile Repeater

31

FCC 24 Bandedge Compliance
Tx @ 1989.97MHz AMPS
August 31, 2004

Input (50dB External Pads)
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Marker 1 [T1] RBW 30 kHz RF Att 10 B
@Ref Lvl -40.69 dBm VBW 30 kHz
-20 dBm 1.85124749 GHz SWT 14 ms Unit dBm
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Date: 31.AUG.2004 14:56:17
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 24 Bandedge Compliance
Test Mode Tx @ 1851.23MHz CDMA
Date August 31, 2004
Notes Output (50dB External Pads)
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Marker 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl -40.69 dBm VBW 30 kEz
-20 dBm 1.85124749 GHz SWT 14 ms Unit dBm
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Date: 31.AUG.2004 14:54:32
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. : 31
Test : FCC 24 Bandedge Compliance
Test Mode  : Tx @ 1851.23MHz CDMA
Date : August 31, 2004
Notes : Output CW vs. Mod (50dB External Pads)
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Marker 1 [T1] RBW 30 kHz RF Att 10 dB
Ref Lvl -81.12 dBm VBW 30 kHz
-20 dBm 1.85124749 GHz SWT 14 ws Unit dBm
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Date: 31.AUG.2004 14:57:57
Manufacturer : RES Ltd.
Model No. B8001900 Mobile Repeater
Serial No. 31
Test FCC 24 Bandedge Compliance
Test Mode Tx @ 1851.23MHz CDMA
Date August 31, 2004
Notes Input (50dB External Pads)

Span 5 MHz
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